CONTROL ASSY.

BODY PARTS LIST OF Venus

NO. |CODE DESCRIPTION

1 40460B50T001 MIRROR ASSY, REAR VIEW, LH
2 |65500B50T000 COWLING ASSY

3 65510B50T000 SKELETON ASSY, SUPPORT

4 165501B50T000 COWLING

5 140002B50T000 LEVER, L

6 |40014B50T000 LEVER, R

7 40470B50T001 MIRROR ASSY, REAR VIEW, RH
8 40300B50T001 CABLE ASSY., THROTTLE

9 140180B50T000

MOUNTING SEAT, HANLEBAR

10 |40210B50T001

GRIP ASSY, RH(BLACK)

11 140250B50T000

CABLE ASSY., FRONT BRAKE

12 |40270B50T000

CABLE ASSY., REAR BRAKE

13 (43013B50T000

BRACKET, HANDLEBAR, LOWER

14 (40500B50T000

SWITCH ASSY., LH

15 |40600B50T002

SWITCH ASSY., RH

16 |40001B50T001

GRIP, LH(BLACK)

17 |40101B50T000

HANLEBAR

<> (g

/31{\r15

.‘{ﬂ\ é{f rz-r




18

43005B50T000

COVER, MOUNTING SEAT

19

43014B50T000

BRACKET, HANDLEBAR, UPPER

20

B01591004565

BOLT 10x1.25x45MM

CONTROL ASSY.

NO.

CODE

DESCRIPTION

21

B04171012555

NUT 10x1.25MM

22

B02000501225

SCREW 5x12MM

23

B01070601265

SCREW 6x12MM

24

B04171012555

NUT 10%x1.25MM

25

B07030000505

WASHER 5

26

40008BOETO000

JACKET, BRAKE CABLE

27

B01070603064

BOLT 6x30MM

28

B04070500055

NUT 5MM

29

B02060501425

SCREW 5x14MM

30

65509B50T000

RUBBER WASHER

31

40015B50T000

SCREW

32

B07000000505

WASHER 5




1]

', % . -
33 |B04000500063  |NUT5MM \ W\
34 |40007BOETO00 JACKET, LEVER L - IS 5/
"‘-\.\_\_\_\_\1 } / - .o-’/

FRONT FORK ASSY.

NO. [CODE DESCRIPTION

43100B50T000 LOWER BRACKET ASSY.

43200B50T000 FRONT CUSHION ASSY

43910B50T000 SEAL ASSY

43017JOETO000 NUT, STEERING STEM

43001B50T000 RACE, UPPER, UPPER BEARING

43002B50T000 RACE, LOWER, UPPER BEARING

N[fo|jloa|lh~A|WIN]| -~

43003B50T000 RACE, UPPER, LOWER BEARING




43131B50T000

RETAINER, BEARING

43004B50T000

RACE,LOWER,LOWER BEARING

10

08011B50T000

BOLT

11

43950B50T000

LEVER, LH. FRONT FORK

12

43012B50T000

DECORATION PLATE

13

43900B50T000

LEVER, RH. FRONT FORK

14

08012B50T000

BOLT

15

43902B50T000

BUSH

16

08013B50T000

BOLT

17

43904B50T000

WASHER, RUBBER

18

B06010110000

BALL, STEEL

19

B04070800055

NUT 8MM

20

B01090601664

BOLT 6x16MM

21

43901B50T000

BUSH

FRONT WHEEL ASSY.

NO. [CODE DESCRIPTION
44100B50T001 RIM, FRONT WHEEL
2 44400B0OATO000 PANEL ASSY.

-



3 |44500BOATO000 BRAKE SHOE

4 44300BOATO000 DUST SEAL

5 44004B50T000 AXLE, FRONT WHEEL

6 44201BOATO000 GEAR, SPEEDOMETER
7 44202BOAT000 PINION, SPEEDOMETER
8 44203B0OATO000 WASHER, GEAR

9 |44204BOATO000 WASHER, PINION

10 |44205BOATO00 BUSH, PINION

11 |44016B50T000 SPACER, RH.

12 [44601BOATO00 BUSH, MID

13 |44003BOATO000 CAMSHAFT, FR. BRAKE
14 |44007BOATO00 LEVER, FR. BRAKE

15 |(44008BOATO000 SPRING, BRAKE RETURN
16 [(44001BOATO000 SPRING, BRAKE SHOE
17 [44002BOATO00 INDICATOR, WEAR

18 |44015BOATO00 SEAL, CAMSHAFT

19 |44023BOATO000 PLATE, DRIVING

20 |44602BOATO00 FLANGE SPACER




FRONT WHEEL ASSY.

NO.

CODE

DESCRIPTION

21

B140104F10AA

TIRE ( 90/90-10 )

22

44019B50T000

CLIP

23

B12046020000

BEARING

24

B02020502025

SCREW 5x20MM

25

B04171012555

NUT 10%x1.25MM

26

44300B50T000

OIL SEAL

27

B04170600055

NUT 6MM

28

B01010603525

BOLT 6x35MM

29

B1403Z2201100

RIM , VALVE

30

B1404Z22011CO

CAP, VALVE

31

44600BOATO00

SPACER ASSY,FR.WHEEL

32

44002B50T01Z

PANEL ASSY.




MUFFLER

Z
O

CODE

DESCRIPTION

47100B0ODT001

MUFFLER

47800B0ODT000

GASKET,EXHAUST PIPE

47740BOETO00

BUSH ASSY

47760BOCTO000

COVER,MUFFLER

B01070601665

BOLT 6x16MM

B01070802065

BOLT 8x20MM

B01070803065

BOLT 8x30MM

O |IN|OO|Oa|A~|[WOWIN]| =

B01070600865

BOLT 6x8MM




AIR CLEANER ASSY.

Z
O

CODE

DESCRIPTION

49101BOATO000

CASE, AIR CLEANER

49001BOATO00

COVER, AIR CLEANER

49002B0OATO000

GUIDE PIPE

49200BOATO000

FILTER

49013B0OATO000

SEAL GASKET

49005BOATO00

CONNECTING PIPE

B05075002505

TAPPING SCREW

O |IN|O|lO| A~ |[WIN]| =

B13140602005

SCREW 6x20MM

49004BOATO00

BUSH

49022BOATO000

GROMMET

11

49016FOBTO000

CLIP @425

12

49000BOATO000

AIR CLEANER ASSY.




HEER gomE
FUEL TANK ASSY.

NO. |CODE DESCRIPTION

1 50100B50T001 FUEL TANK COMP.

2 |50200B50T000 CAP, FUEL TANK

3 50800B50T000 GAUGE ASSY, FUEL LEVEL
4 50320B50T000 SHUTOFF ASSY., FUEL TANK
5 50012B50T000 PIPE, WATER 7x11x486

6 50013B50T000 CONNECT PIPE




7 |50011B50T000 CUSHION, ANTI-WATER a h e _“; ;1 11% £ o
8 |64002BMAT000  [cLip105 s < 1':1 = 7
9 |50004B50T000 RUBBER JOINT,. GAUGE e

10 |[50301B50T000 FUEL HOSE1, 4.5%8.5x300

11 |50307J00P000 CLIP8

12 |50324B50T000 SPRING, AIR HOSE

13 |50701B50T000 AIRHOSE-

13 |B16010422801 FUEL HOSE ¢4X2X280

14 |50302B50T000 FUEL HOSE 2, 5x9x45

15 |B01090601665 BOLT 6x16MM

16 |B13140501405 BOLT ASSY. 5x14MM

17 |50340B50T000 FILTER, FUEL

18 [50303B50T000 FUEL HOSE 3, 4.5x8.5x140

19 |B04070600055 NUT

SEAT ASSY.

NO. |CODE DESCRIPTION




51100B50T000

SEAT COMP

65803JOETO00

NUT ASSY. 6MM

51004B50T000

LUGGAGE BOX

51083B50T000

PLATE, CONNECTING

51001B50T000

PIN, FIXING

51006B50T000

COVER, LOWER

B04070600053

NUT 6MM

B13060601605

BOLT ASSY. 6x16MM

51070B50T000

BRACKET COMP.

B05004801605

SCREW 4.8x16MM

_ | =2JO|O|IN|[O|O]|BR]|WOWIN]| -~

- | O

51490B50T001

AIRPROOF STRIP




CARRIER ASSY.

NO. |CODE DESCRIPTION

1 52100B50T000 BODY, REAR CARRIER.
2 B04070600055 NUT 6MM

3 B01070801664 BOLT 8x16MM

4 |B07030000804 WASHER 8MM




REAR WHEEL ASSY.

NO. |CODE DESCRIPTION

1 B04171415054 NUT 14x1.5MM

2 B140104F10AA TIRE ( 90/90-10 )

3 B01020603265 BOLT 6x32MM

4 44100B50T001 RIM, FRONT WHEEL
5 44500B0ATO000 BRAKE SHOE

6 44001BOATO000 SPRING, BRAKE SHOE
7 54003BOATO00 CAMSHAFT, RR.. BRAKE
8 B04170600055 NUT 6MM

9 54007B0OATO000 LEVER, RR. BRAKE
10 |B140422011CO CAP, VALVE

11 |B14032201100 RIM , VALVE

12 |54002BOATO000 INDICATOR WEAR

13 [54008B50T000 TENSION SPRING




FRAME ASSY.

NO. |CODE DESCRIPTION

1 57100B50T001 FRAME BODY ASSY.

2 58300B50T000 BRACKET, ENGINE

3 57760B50T000 BRACKET ASSY, REAR CARRIER
4 158520B0ODTO000 MAIN STAND ASSY

5 58303B50T000 SHAFT, ENGINE BRACKET
6 58301B50T000 MOUNTING BOLT, BRACKET
7 B04171212554 LOCK NUT M12x1.25

8 B01090601664 BOLT 6x16MM

9 B04171012555 NUT

10 |(58030B50T000 SIDE STAND SEAT.

11 |57005B50T000 BOLT

12 |57003B50T000 RETURN SPRING

13 |58700B50T000 SIDE STAND ASSY.

14 |58502B50T000 SPRING , MAIN STAND




15 |58507B50T000

ABSORBER PLATE,MAIN STAND

16 |40022B0ODTO000

CLIP

17 |57014B50T000

ABSORBER WASHER

18 (96001B50T000

CLIP 250

19 |B01090802065

BOLT 6x20MM

20 |58501BJOTO00

AXLE, MAIN STAND

1

FRAME ASSY.

NO. [CODE

DESCRIPTION

21 |58508B0DT000

WASHER

22 |B09002502012

SPLIT PIN 2.5x20

23 |58304B50T000

SPRING

24 158302B50T000

DAMPER

25 |58340B50T000

BUFFER WASHER

26 |B07020001005

WASHER 8MM




REAR SHOCK ABSORBER ASSY.

NO. |CODE DESCRIPTION

1 63000B50T000 REAR CUSHION COMP.
2 08014JOETO000 BOLT 10%1.25x40MM

3 B01070803265 BOLT 8x32MM

4 [B04071012555 NUT 10x1.25MM

fé -

a3



OIL TANK ASSY.

NO. [CODE DESCRIPTION




1 64001B50T000 CASE, OIL TANK
2 |64090GOMPO000 Cap assy., oil tank
3 |B01090601665 BOLT 6x16MM

4  [50307J00P000 CLIP8

5 164100B50T000 GAUGE,OIL LEVEL
6 |64050GOMPO00 Filter assy.




FRONT FENDER ASSY.

NO. |CODE DESCRIPTION

1 65101B13BH00 FRONT FENDERFR. BLACK

1 65101B13L700 FRONT FENDER,FR. BLUE

1 65101B13CA00 FRONT FENDER,FR. SILVER
1 65101B50TY10 FRONT FENDER,FR. YELLOW
1 65101B13RR00 FRONT FENDER,FR. RED

2 65106B13BH00 FRONT FENDER,RR. BLACK
2 65106B13L700 FRONT FENDER,RR. BLUE

2 65106B13CA00 FRONT FENDER,RR. SILVER
2 65106B50TY10 FRONT FENDER,RR. YELLOW
2 65106B13RR00 FRONT FENDER,RR. RED

3 65801JOETO00 CLIP, SCREW 4MM

4 B01090601665 BOLT 6X16MM

S B05074001205 SCREW GB845

6 86300BODT000 SIDE REFLEX REFLECTOR

7 B04070600064 NUT 6MM




FRONT COVER

NO. |CODE DESCRIPTION

1 80004B13BHO0 COVER, HEADLAMP BLACK

1 80004B13L700 COVER, HEADLAMP BLUE

1 80004B13CA00 COVER, HEADLAMP SILVER

1 80004B50TY10 COVER, HEADLAMP YELLOW

1 80004B13RR00 COVER, HEADLAMP RED

2 65301B05T000 COVER, FRONT BLUE

3 65302B13BH00 COVER, LOWER (WHITE) BLACK
3 65302B13L700 COVER, LOWER (WHITE) BLUE
3 65302B13CA00 COVER, LOWER (WHITE) SILVER
3 65302B50TY10 COVER, LOWER YELLOW

3 65302B13RR00 COVER, LOWER RED

4 65403B13BH00 CAP, FRAME NUMBER BLACK

4 65403B13L700 CAP, FRAME NUMBER BLUE

4 65403B13CA00 CAP, FRAME NUMBER SILVER

4 65403B50TY10 CAP, FRAME NUMBER YELLOW




65403B13RR00

CAP, FRAME NUMBER RED

03310B50T000

HOOK, HELMET

B0206060252A

SCREW 6x25MM

B0206060252A

SCREW 6x25MM

B05004801205

SELF-TAPPING SCREW

B05075001205

SELF-TAPPING SCREW 5x12

B04070600055

NUT 6MM

_|=_2lO|O|N[O|JOV| >

- | O

B05070401205

SELF-TAPPING SCREW 4x12

LEG SHIELD ASSY.

NO. |CODE

DESCRIPTION

65401B50T000

FOOTREST

65406B50T000

COVER, LOWER

65411B50T000

CAP, BATTERY

65801JOETO00

NUT 4MM

B13060601205

SCREW W/WASHER 6x12MM

DAl OWIN| -

B07020000605

WASHER 6MM




B05004201605 SCREW ST4.2x16

B07020000505 WASHER 5MM

65413B50T000 CUSHION, FOOTREST

10 |B02000602025 SCREW 6x20MM

11 165811B50T000 BATTERY DAMPER

FRAME COVER ASSY.

NO. [CODE DESCRIPTION

1 08002B50T001 SCREW




65609B13RR00

2 108250B50T000 PLATE, NUMBER

3 65601B13BHO01 SIDE COVER, LH BLACK

3 65601B13L701 SIDE COVER, LH BLUE

3 65601B13CAO01 SIDE COVER, LH SILVER

3 65601B50TY 11 SIDE COVER, LH YELLOW
3 |65601B13RRO01 SIDE COVER, LH RED

4 65605B50T000 COVER, FRONT

5 65606B50T000 COVER, TAIL WHITE

6 65602B13BH01 SIDE COVER, RH BLACK

6 65602B13L701 SIDE COVER, RH BLUE

6 65602B13CA01 SIDE COVER, RH SILVER
6 65602B50TY 11 SIDE COVER,RH YELLOW
6 [65602B13RR01 SIDE COVER, RH RED

7 65609B13BHO00 COVER, OIL TANK ~ BLACK
7 65609B13L700 COVER, OIL TANK ~ BLUE
7 65609B13CA00 COVER, OIL TANK ~ SILVER
7 65609B50TY10 COVER, OIL TANK  YELLOW
7

COVER, OIL TANK RED




FRAME COVER ASSY.

NO. [CODE DESCRIPTION

8 05201B50T000 DECORATION, SEAT LOCK

9 |65801JOETO00 NUT 4MM

10 |B04070600055 NUT 6MM

11 |B05004201605 SELF-TAPPING SCREW ST4.2x16

12 |B02000607025 SCREW 6x70MM

13 [(B0O7030000605 WASHER 6MM

14 |B090303012A4 SPLIT PIN 3x12

15 [B13060601605 SCREW W/WASHER 6x16MM

16 |B05004801605 SELF-TAPPINGSCREWST4.8x16

17 |B04070600055 NUT 6MM

18 86300B50T0O00 SIDE REFLEX REFLECTOR




REAR FENDER ASSY.

NO. [CODE DESCRIPTION

86500B50T000 REAR REFLECTOR ASSY.

65701B50T000 REAR FENDER

65801JOETO00 NUT 4MM

B04070500055 NUT 5MM

65702B50T000 TAIL,REAR FENDER

DA | |[WIN]| =

65711B50T000 BUSH




ELECTRIC |

NO. |CODE DESCRIPTION

1 72000B50T001 SPPEEDOMETER ASSY.

2 95000B50T000 HORN

3 |88100B50T000 LOCK ASSY, POWER

4 77000B50T000 INDICATOR COMP.

5 198801B50T000 RECTIFIER

6 |88800B50T000 LOCK ASSY, SEAT

7 |80000B50T000 HEAD LAMP ASSY

8 |82000B50T002 TAIL LAMP ASSY

9 196100B50T001 BATTERY

10 (94000B50T000 RELAY, STARTER

10A (94100J000002 RELAY, STARTER

11 196200B50T000 COIL ASSY

12 196400B50T000 FLASHER

13 [92000B130003 HARNESS ASSY, WIRING

13 [92000B13000C HARNESS ASSY, WIRING
14 | B02000601625 SCREW 6x16MM

L] L ;
1;19 ’ g 22 a‘n 3 15;_% \
$g ., 31 —:f— '
o 25 g o0 . LEH I_E't3354| /

‘;"1  Nad = Q2§33 o
}‘n—:[;a éﬁ\' — _{u 3t ;"P 'F

23 19 T” 23 & @ >
19
ﬁ"“ﬂ' =i ."r;‘% sl
‘5 -I' =4 mg < 29
1 *74



15 81100BMOT000 LAMP, TURN SIGNAL, L(DOT)

16 81300BMOTO00 LAMP, TURN SIGNAL, R(DOT)

17 72900B50T000 CABLE, SPEEDOMETER
18 B07030000605 WASHER 6MM

19 B07000000605 WASHER 6MM

20 B02000601625 SCREW 6x16MM

ELECTRICAL EQUIPMENT ASSY.

NO. [CODE DESCRIPTION

21 (94008B50T000 COVER, RELAY, STARTER 1ig S ?_m__lflagn

S
22 (B13060601605 SCREW W/WASHER 6x16MM Y, ] 20 —— Hl‘r' 14
23 (B02000602025 SCREW 6x20MM ! Eﬂt ] ; ! B

24 |1B04070600055 NUT 6MM

25 |96401B50T000 COVER, FLASHER

26 |81500B50T000 FLASHER LIGHT, L

27 81700B50T000 FLASHER LIGHT, R

28 |B04000600045 NUT 6MM

29 (B24021021202 BULB, 12V/10W ( YELLOW )




, " 3N Y
{F &4 32 29

30 (B07020000505 WASHER 5MM |
31 |B04000500045 NUT 5MM 11 #24
32 |97701B50T000 CD.l.

33 |(B02000601625 SCREW 6x12MM

34 |B01090602065 BOLT 6x20MM

35 |(B04000600045 NUT 6MM

36 |80002B50T000 BULB , 12V/35/35W

37 |80023B50T000 BULB , 12V/3W

38 ([B24020722301 BULB , 12V/21W/5W

39 (B07020000605 WASHER 6MM

40 (96900B50T000 WIRE, EARTH

ELECTRIC |

NO. |CODE DESCRIPTION | » 118192

41 |70001B50T000 BULB, 12V1.7W 4§ - —ILL

42 (70002B50T000

BULB , 12v2wW

43 (B24020521102

BULB, 12V/5W(YELLOW)

44 150200B50T000

CAP, FUEL TANK




| L—4[ 27 181930 W 29

45 |88000B50TO00  [LOCK ASSY.COMP. T o L § 22 :m o] \\
? .Il.
46 [92200G120000 ELECTRIC CABLE g 13 % E—i{g E:_E_gz 31 '. ' (U:IL:H EE—B
"I. ' .’.
47 |B01090601065 BOLT M6x10 3 :?g é L
D_ —_—
w19 4
._}_r_ﬁ, |
wlg, 14 J1rE Y
19,
10 9 mig’ =18
Afh .r' ‘?
: 11

TOOL KIT ASSY.

NO. [CODE DESCRIPTION

1 02110B50T000 BAG, TOOL KIT




2 02104B50T000 HANDLE, SCREW DRIVER
3 02101B50T000 SOCKET, SPARK PLUG

4 02103B50T000 DRIVER, DOUBLE-ENDED
5 02108G0BP000 WRENCH

6 B20011001203 WRENCH, DOUBLE-ENDED

(R

L

o

[

ENGINE ATTACHMENT

NO.

CODE

DESCRIPTION

1

08350B50T001

KICK STARTER ASSY.




B01020602565

BOLT 6X25MM

STICKER

NO.

CODE

DESCRIPTION




1 05511B50T000 STICKER |, RR. SIDE COVER
2 |65311B50T000 NIP NUT

3 0551 ZBSOTOOZ STICKER Il , RR. SIDE COVER
4 105534B50T000 TYPE PASTER

5 |57001B50T004 PLATE, LABEL

6 |B10000300600 RIVET 3X6

7 05531B7CT001 THE OIL WARNING COVER

8  105529B50T000 MAKING PASTER

9 055318130005 EPAPASTER

9 05531B130006 EPAPASTER

9 |05568B03000A EPA PASTER

[ TiRE PREBSURE wumtmn T

| FRONT :

| REAR

1PERSON | 32PSVZIBAR | I
ZPEOPLE | W6PEUZ SBAR IE":"'B'H':l 21510

|
==Li =

|
|
4

|1 FERSCH Lazpsu:mg T | |

CZPEOPLE _

— 1
[3ePsi2s -:5-:».'3111-:;21510'
Th

,A\TTEN TION

o aeder 10 pecform your new

maotorcycle perfectly, please supply

£5% special two siroke engine oil

to the fuel befare starting your sew

vizhicle(10M0Em).
Doa't race your engine long

time if you doa’ want to run.

| Gz iy ol Cirigin Mooy
Pradact & ]
Blamilin levml By Siarpang Wodzooysies 0o Ua




